MERCRUISER [500 BULLDOG)
Serial Mbr Range: 0K000248 THRU OLOOT 07 [LIS4)

- -"“I
6

27

¥ DISTRIBUTOR AND IGHITION COMPOMENTS

Ref |Clazs|Part

Description

=

Comment

| A

Footnote

2 A057594 2| CAP ASSEMBLY 1

3 e 805760 GASKE T-Distbutor Cap 1

4 10 90926 SCREW [#10-32 % .812) 4

5 1352441 WHEEL ASSEMELY 1 [Fotor Sensar)

g a7 910194 3] SEMSOR ASSEMBLY 1

7 10 BEERR| SCREW 1 [#10-32 » 1.00]
7 10 FE202| SCREW 1 [#10-32 » 1.250)
g 43 218807 GEAR-Drive 1

3 17 47617 PIN-Rol 1

10 23 90915 BUSHING 2

11 13 26996 LOCKMWAASHER [#10) K]

12 11 B2219) NUT [#10-32) 1

13 od 96322417 CABLE ASSEMEBLY [Black) 1 [Graund)

14 12 90931 | WASHER-Thrust 1

15 A3 90916| RING-Retaining 1

16 13 35048 | LOCKWASHER [.375) 2

17 12 20853 '\WASHER 2

18 od 9477014 7| CABLE KIT [BLUE) 1 [Igrition - Spark Plugs And Cail)
19 a3 59571 | SPARK PLUG ]

20 54676 | RETAINER [2 WIRE) 2

1 32783|RETAINER [3'WIRE) 2

22 32784 | RETAINER [4'WIRE) 4

23 92 2055704 2| COIL KIT 4 gnition 1

24 E5970T 1| BRACKET-Coil Maount 1 [On Electrial Eracket)
25 10 41408 SCREW [#10-32 » 1.500) 1

26 13 26996 | LOCKMWASHER [#10) 2

27 11 E2219[MNUT [H10-32] 2

28 10 TE92E|SCREW [.375-16 » .875) 2

29 r 34486 3| GASKET 1

30 52185|CLAMP 1

Kl 13 26996 | LOCKMWASHER [#10) 2

32 11 E2219[MNUT [H10-32] 2

- 27 99306406 | GASKET SET 1 [Enging Overhaul)




